
COMPLAINANT'S EXHIBIT 2

SUGAR CREEK PACKING CO.

INDIANA UTILITY REGULATORY COMMISSION

CAUSE NO. 44948

DIRECT TESTIMONY

OF

EDWARD RODDEN

OF SUGAR CREEK PACKING CO.

SPONSORING COMPLAINANT'S ATTACHMENTS ER-1 THROUGH ER-9

sthunter
New Stamp



1 

 

SUGAR CREEK PACKING CO. 

Cause No.  44948 

Direct Testimony of Edward Rodden 

I. WITNESS BACKGROUND 1 

Q. Please state your name and business address. 2 

A. My name is Edward Rodden and my business address is 1200 Enterprise Road, 3 

Cambridge City, Indiana 47327.  4 

Q. By whom are you employed and in what capacity? 5 

A. I am employed by Sugar Creek Packing Co., an Ohio Corporation that owns and operates 6 

a meat food processing plant in Cambridge City, Indiana for the purpose of producing 7 
[...]
via level controller and pumped to the Primary Sludge Tank (T2001).  The purpose 
of this Primary DAF is to removal the gross floatable fats, grease, oils, and solids 
that could interfere with the operation of the downstream process as well as, 
hopefully, produce a “brown” grease that has economic value to renderers. 
Wastewater flows by gravity to Primary DAF Pump Station (T0301) 
 
Sediment Trap (SG3701) 
The collected solids in the bottom of the three dissolved air flotation units (Primary 
DAF – FU2501, Secondary DAF – FU2601, and Biological DAF – FU2701) are 
discharged to drains that flow to the in-ground Sediment Trap. Solids are collected 
in the Sediment Trap and removed manually by shovel.  The collected solids will 
either go into the same container as the screenings from the rotary screens or into 
the roll-off for the dewatered sludge.   The clarified wastewater is recycled by to the 
Pump Pit for re-treatment. 
 
Primary Sludge Tank (T2001) 
This FRP tank is approximately 15,000 gallon and measures 12 ft diameter x 20 ft 
high. There is a gear reduced, slow speed mixer to keep contents mixed is deemed 
needed by operator.  There is a hot water loop through this tank to encourage the 
separation of fats/grease/oil/solids from the water phase.  There are 3 decant valves 
that can be used to draw off water back to the Pump Pit if it is found that the 
material will further separate from water if allowed to sit undisturbed for a period of 
time.  With less water, this “brown” grease becomes more valuable.  Based upon 
average design flow, total suspended solids, and oils & grease, and assuming a 
30% removal efficiency for both due to no chemical addition, approximately 5,500 
GPD of sludge at 10% solids will be produced and enter this tank.  As described 
above, it is hoped that this material will have economic value as a “brown” grease to 
a renderer.  If not, it will be disposed/treated at a permitted facility. 
 
  
Primary DAF Pump Station (T0301) 
This closed top, HDPE/FRP tank has a capacity of about 2,600 gallons 
Its overflow goes into building drainage system back to Pump Pit. 
With level controls, the tank has two pumps (1 duty, 1 standby) that are design for 
400 gpm each at required head.  Pumps are cast iron construction with stainless 
steel wetted parts for corrosion resistance.  Wastewater is pumped to Storage Tank 
(T0321), aka EQ Tank. 

5 

Cause No. 44948
Attachment ER-6

Page 9 of 17



 
Storage Tank (T0321), aka EQ Tank 
The purpose of this tank is three fold: 1) provide variable retention time and volume 
to balance out the highly variable flow rates throughout the day in order to provide a 
more steady flow to downstream processes, 2) provide variable retention time and 
volume to balance out the highly variable pollutant loadings (TSS, BOD5, O&G, etc) 
in order to provide a more steady pollutant load to downstream processes, and 3) to 
add, if necessary, sulfuric acid to the tank to keep pH on the acidic size (likely <6, to 
be determined during startup) in order to significantly improve oil & grease/solids 
removal in the downstream Secondary DAF (FU2601).  Wastewater enters this 
closed top, 200,000 gallon, bolted steel and epoxy-coated equalization tank (51 ft 
diameter x 15 ft high).  Mixing is provided by both a submersible mixer and an 
aeration blower providing 883 cfm of air.  Coarse bubble aeration will be controlled 
by an dissolved oxygen sensor located inside the tank.  The addition of sulfuric acid 
will be controlled by a pH sensor located inside the tank.  It is expected that 60% 
sulfuric acid will be used, and the acid feed pump has a capacity of up to 40 gph, 
Tank is provided with 220,000 gallon of secondary containment using same 
construction as tank.  Overflow from the tank enters the secondary containment 
area and then is directed back to the process sewer flowing into the Pump Pit. 
From level controls, wastewater will be pumped by one of 2 centrifugal pumps (1 
duty, 1 standby of cast iron construction with stainless steel wetted parts), each 
pump rated for up to 229 gpm but are expected to be operated initially at no more 
than 167 gpm, through the EQ Flow Meter (FIC0801) and Secondary Flocculator 
(PF0801) in front of Secondary Flotation Unit (FU2601). 
 
Secondary Flocculator (Model PFR 060, PF0801)  
Wastewater enters the HDPE pipe flocculator.  The pipes are fashioned in a zig-zag 
pattern in order to provide gentle but thorough mixing of the wastewater to 
encourage the formation of small floc particles.  Near the end of the flocculator, a 
flocculant (polymer) dosing unit, rated at 143 gph, will inject a diluted polymer 
emulsion into wastewater stream so as to produce a large floc particle entering the 
Secondary Flotation Unit that will easily be floated and removed from wastewater.   
 
Secondary Flotation Unit (Model GDF 016, FU2601) 
Wastewater enters this stainless steel dissolved air flotation unit (33 ft x 9 ft x 9 ft) 
and work the same way as the Primary Flotation Unit except for the following: 
The unit has a design flow rate of 229 gpm per Nijhuis.  The floated sludge, aka 
float, is removed via two eccentric screw pumps (1 duty/ 1 stand by) at 
approximately 13 gpm.  Pumps are cast iron housing with stainless steel impellers.  
These pumps are controlled via level controller and pump to Secondary Sludge 
Tank (T2101).  In order to raise the pH for the downstream biological treatment, a 
30% solution of NaOH will be injected into the clarified wastewater discharge pipe; 
the caustic chemical feed pump has a capacity up to 16 gph.  The caustic is 
controlled by pH sensor in the downstream Secondary DAF Pump Station (T0341); 
the pH will be raised at least up to 7, but exact setpoint to be determined during 
start-up.  Based upon average daily design flow, assuming a 90% removal efficiency 
for both TSS and O&G leaving the Primary Flotation Unit due to low pH and 
chemical addition, approximately 9,000 GPD of float sludge at 10% solids will be 
produced from this unit.   
 
 

6 

Cause No. 44948
Attachment ER-6
Page 10 of 17



Secondary Sludge Tank (T2101) 
This FRP tank is approximately 15,000 gallon and measures 12 ft diameter x 20 ft 
high. There is a gear reduced, slow speed mixer to keep contents mixed if deemed 
needed by operator.  This tank accepts float sludge from Secondary Flotation Unit 
(FU2601)and Biological Flotation Unit (FU2701).  Based upon average design flow 
and expected removals of TSS and BOD5 from the Primary and Secondary 
Flotation Units, the Activated Sludge Flotation Unit is expected to produce 10,000 
gallons per day at 10% solids that will be pumped to this tank.  The total volume of 
sludge that is expected to be pumped to this tank is 19,000 gallons per day. 
  
Secondary DAF Pump Station (T0341) 
This closed top, HDPE/FRP tank has a capacity of about 2,600 gallons.  Its overflow 
goes into building drainage system back to Pump Pit.  A pH sensor is installed into 
this tank and its controller controls the caustic added.  With level controls, the tank 
has two pumps (1 duty, 1 standby) that are design for 216 gpm each at required 
head, although it is expected that only flows of up to 167 gpm will actually be 
operated.  Pumps are cast iron construction with stainless steel wetted parts for 
corrosion resistance.  Wastewater is pumped to Aeration Tank (T3001). 
 

1.2 BIOLOGICAL TREATMENT 
 
Aeration Tank (T3001),  
This tank utilizes Moving Bed Biological Reactor activated sludge technology that 
combines suspended growth and fixed film growth in a single tank.  The fixed film 
growth is attached to a specific plastic media.  Approximately 4,000 cubic feet of 
media, which has 738,000 square feet of surface area to promote healthy bacterial 
growth, will be installed and are comprised of ½” circles with inside cross supports 
and external fins for maximum surface area.  This results in the fact that the 
biomass concentration will be much higher compared to more traditional biological 
treatment systems.  Because the biomass is grown on the media, there is no large 
amount of excess sludge, just some biomass that is released when the media 
collide with each other.  Since there is a layer of sludge growing on the carrier 
media, the system is not dependent on MLSS, sludge retention time, and 
food/microorganism ratio, but only on dissolved oxygen requirement.  A dissolved 
oxygen sensor in the Aeration Tank will control amount of air supplied to the tank 
This closed top tank is an epoxy coated, bolted steel tank with a volume of 91,000 
gallons (34.5 ft diameter x 15 ft high) or 11 hours of hydraulic retention time at 
average design flow (200,000 gpd).  This tank is equipped with a screen in order to 
retain bio media in tank.  Air is provided by 2 blowers (1 duty, 1 standby), each rated 
at 1,201 cfm at 21 ft TDH; the duty blower is equipped with VFD drive so that it can 
be controlled by dissolved oxygen sensor/controller.  Medium bubble aeration is 
provided through stainless steel diffusers located at tank.  With level controls, the 
tank has two pumps (1 duty, 1 standby) that are design for 216 gpm each at 
required head, although it is expected that only flows of up to 167 gpm will be 
produced.  Pumps are cast iron construction with stainless steel wetted parts for 
corrosion resistance.  Wastewater is pumped through Biological Flow Meter 
(FIC0901)Biological Flocculator (Model PFR090S, PF0901) to Activated Sludge 
Flotation Unit (FU2701). 
 
 
 

7 

Cause No. 44948
Attachment ER-6
Page 11 of 17



Biological Flocculator (Model PFR090S, PF0901) 
Wastewater enters the HDPE pipe flocculator.  The pipes are fashioned in a zig-zag 
pattern in order to provide gentle but thorough mixing of the wastewater to 
encourage the formation of small floc particles.   Near the end of the flocculator, a 
flocculant (polymer) dosing unit, rated at 106 gph, will inject a diluted polymer 
emulsion into wastewater stream so as to produce a large floc particle entering the 
Biological Flotation Unit that will easily be floated and removed from wastewater.   
A second chemical feed tap will be located at the beginning of this flocculator if it is 
determined that additional phosphorus will need to be removed in order to meet the 
future phosphorus limit.  The phosphorus precipitating chemical will be aluminum 
sulfate (alum), ferric chloride, or similar chemical solution. 
 
Activated Sludge Flotation Unit (Model IPF 135 E) 
Wastewater enters this stainless steel dissolved air flotation unit (16 ft x 11 ft x 11.5 
ft) and work the same way as the Primary Flotation Unit except for the following: 
The unit has a design flow rate of 216 gpm per Nijhuis.  A lamella plate pack is 
installed to increase the separation area of the unit and encourage even the 
smallest floc particles to be removed from the waste stream.  The floated sludge, 
aka float, is removed via two eccentric screw pumps (1 duty/ 1 stand by) at 
approximately 9 gpm.  Pumps are cast iron housing with stainless steel impellers.  
These pumps are controlled via level controller and pump to Secondary Sludge 
Tank (T2101).  Based upon average daily design flow, assuming a 99% removal 
efficiency for both TSS and BOD5 leaving the Secondary Flotation Unit, 
approximately 10,000 GPD of float sludge at 10% solids will be produced from this 
unit and pumped to the Secondary Sludge Tank (T2101).  An inline Effluent Flow 
Meter (FIC2701) and pH Monitor  (QIC2701) will be installed into the discharge pipe 
of this unit and recorded.  Through two actuated valves, the wastewater can be 
discharge to sewer or recycled back to Pump Pit for retreatment.  

The permittee shall have the wastewater treatment facilities under the responsible charge of an 
operator certified by the Commissioner in a classification corresponding to the classification of the 
wastewater treatment plant as required by IC 13-18 and 327 IAC 5-22. In order to operate a 
wastewater treatment plant the operator shall have qualifications as established in 327 IAC 5-22-7.  
Based on information supplied by the permittee, the facility is required to have a Class D 
Operator. 

2.5 Changes in Operation 
 
This permit was originally issued to RCF Kitchens Indiana, LLC on August 4, 2011.  The permit 
ownership was transferred to Sugar Creek Packing Co. effective December 1, 2012.  Sugar Creek 
Packing Co.’s new processes, new pretreatment system, and new sampling location are outlined in 
Sections 2.1, 2.3, 2.4, and 5.1 of this Briefing Memo. 
 

3.0 PERMIT HISTORY 

3.1 Compliance history 
 
There are no current or pending enforcement actions regarding this IWP permit.   

8 

Cause No. 44948
Attachment ER-6
Page 12 of 17



4.0 PERMIT DRAFT DISCUSSION 

4.1 Selection of Parameters 
 
This permit regulates the substances and parameters in the permittee's raw wastewater that are 
subject to the Western Wayne Regional Sewer District Sewer Use Ordinance, in order to protect 
the POTW from upset, pass through, or interference.  These parameters include: TSS, BOD5, 
O&G, Ammonia, and pH. 
 
 
4.2 Selection of Limits 
 
The permittee's discharge must comply with the applicable existing local ordinance limits.  These 
limits apply at the point where the discharge enters the city sewer in accordance with the Western 
Wayne Regional Sewer District Sewer Use Ordinance (SUO).   
 
Due to physical constraints at the facility, the permittee has elected to sample at an internal 
manhole, prior to combination with the sanitary waste flows from the facility.  Therefore, the local 
SUO limitations will be placed at the internal sampling manhole to protect the POTW. 
 
 
 
4.3 Self-Monitoring Frequency 
 
Self-Monitoring frequency is determined by the pollutants present in the permittees process and 
compliance history.   
 
To assure compliance with the limits and terms of this permit, State rules [327 IAC 5-21-9 and 10] 
require the permittee to: (i) monitor the final pretreated discharge at a minimum frequency; and 
(ii) report the results to this agency.  To fulfill this requirement, the samples must be: 
(i) representative of the daily discharge; and (ii) collected, preserved and analyzed using 
U.S. EPA-approved materials and methods. 
 
 
 
 
 

 

 

 

 

9 

Cause No. 44948
Attachment ER-6
Page 13 of 17



5.0 PERMIT LIMITATIONS 

5.1 Summary of Limits and Basis for Each:   

Outfall 001 
The table below summarizes the permit limits at the designated sample site Outfall 001[1].  Outfall 
001 is located in the sampling and gauging manhole after the pretreatment system.   
 
 Discharge Limitations Monitoring Requirements 
 
 Daily Monthly        Measurement    Sample 
Parameter                         Maximum Average Unit Frequency Type [2] 
 
Flow [3] Report  Report MGD Daily         24-Hr. Total 
TSS 300 [4]  Report mg/l 2 X Week 24 Hr. Comp. 
BOD5 300 [4]  Report mg/l 2 X Week 24 Hr. Comp. 
Oil and Grease [O&G] 100 [4] Report mg/l 2 X Week Grab 
Ammonia - 25   [4] Report mg/l 2 X Week 24 Hr. Comp. 
        Nitrogen 
 
 Daily  Daily        Measurement    Sample 
Parameter                         Minimum Maximum Unit Frequency Type  
 
pH [4] 6.0   9.0  s.u. Daily  Grab 
 
 
[1] Outfall 001 shall be designated as the combined wastestreams at the designated sampling 

location.   

 
[2]  The 24-Hour composite samples must be flow-proportional samples consisting of aliquots 

withdrawn throughout the daily discharge period.  The aliquots may be: (i) uniform aliquots 
withdrawn at uniform flow intervals; or (ii) flow-proportional aliquots withdrawn at uniform 
time intervals. 

 
[3] The flow must be measured and recorded using valid flow measurement devices, not 

estimated.  The flow monitoring device must be calibrated at least once annually. 
 
[4] Based on local ordinance [Western Wayne Regional Sewer District Ordinance No. 1-2007].  

Note: TSS and/or BOD5 in excess of 200 mg/l may be subject to local surcharge. 
 
 
 
5.2  Permit Processing/Public Comment 
[...]
discharged to drains that flow to the in-ground Sediment Trap. Solids are collected 
in the Sediment Trap and removed manually by shovel.  The collected solids will 
either go into the same container as the screenings from the rotary screens or into 
the roll-off for the dewatered sludge.   The clarified wastewater is recycled by to the 
Pump Pit for re-treatment. 
 
Primary Sludge Tank (T2001) 
This FRP tank is approximately 13,000 gallon and measures 12 ft diameter x 20 ft 
high. There is a gear reduced, slow speed mixer to keep contents mixed is deemed 
needed by operator.  There is a hot water loop through this tank to encourage the 
separation of fats/grease/oil/solids from the water phase.  There are 3 decant valves 
that can be used to draw off water back to the Pump Pit if it is found that the 
material will further separate from water if allowed to sit undisturbed for a period of 
time.  With less water, this “brown” grease becomes more valuable.  Based upon 
average design flow, total suspended solids, and oils & grease, and assuming a 
30% removal efficiency for both due to no chemical addition, approximately 5,500 
GPD of sludge at 10% solids will be produced and enter this tank.  As described 
above, it is hoped that this material will have economic value as a “brown” grease to 
a renderer.  If not, it will be disposed/treated at a permitted facility. 
  
Primary DAF Pump Station (T0301) 
This closed top, HDPE/FRP tank has a capacity of about 2,600 gallons 
Its overflow goes into building drainage system back to Pump Pit. 
With level controls, the tank has two pumps (1 duty, 1 standby) that are design for 
400 gpm each at required head.  Pumps are cast iron construction with stainless 
steel wetted parts for corrosion resistance.  Wastewater is pumped to Storage Tank 
(T0321), aka EQ Tank. 
 
Storage Tank (T0321), aka EQ Tank 
The purpose of this tank is three fold: 1) provide variable retention time and volume 
to balance out the highly variable flow rates throughout the day in order to provide a 

Cause No. 44948
Attachment ER-7
Page 26 of 34



6 

more steady flow to downstream processes, 2) provide variable retention time and 
volume to balance out the highly variable pollutant loadings (TSS, BOD5, O&G, etc) 
in order to provide a more steady pollutant load to downstream processes, and 3) to 
add, if necessary, sulfuric acid to the tank to keep pH on the acidic size (likely <6, to 
be determined during startup) in order to significantly improve oil & grease/solids 
removal in the downstream Secondary DAF (FU2601).  Wastewater enters this 
closed top, 200,000 gallon, bolted steel and epoxy-coated equalization tank (51 ft 
diameter x 15 ft high).  Mixing is provided by both a submersible mixer and an 
aeration blower providing 883 cfm of air.  Coarse bubble aeration will be controlled 
by an dissolved oxygen sensor located inside the tank.  The addition of sulfuric acid 
will be controlled by a pH sensor located inside the tank.  It is expected that 60% 
sulfuric acid will be used, and the acid feed pump has a capacity of up to 40 gph, 
Tank is provided with 220,000 gallon of secondary containment using same 
construction as tank.  Overflow from the tank enters the secondary containment 
area and then is directed back to the process sewer flowing into the Pump Pit. 
From level controls, wastewater will be pumped by one of 2 centrifugal pumps (1 
duty, 1 standby of cast iron construction with stainless steel wetted parts), each 
pump rated for up to 229 gpm but are expected to be operated initially at no more 
than 167 gpm, through the EQ Flow Meter (FIC0801) and Secondary Flocculator 
(PF0801) in front of Secondary Flotation Unit (FU2601). 
 
Secondary Flocculator (Model PFR 060, PF0801)  
Wastewater enters the HDPE pipe flocculator.  The pipes are fashioned in a zig-zag 
pattern in order to provide gentle but thorough mixing of the wastewater to 
encourage the formation of small floc particles.  Near the end of the flocculator, a 
flocculant (polymer) dosing unit, rated at 143 gph, will inject a diluted polymer 
emulsion into wastewater stream so as to produce a large floc particle entering the 
Secondary Flotation Unit that will easily be floated and removed from wastewater.   
 
Secondary Flotation Unit (Model GDF 016, FU2601) 
Wastewater enters this stainless steel dissolved air flotation unit (33 ft x 9 ft x 9 ft) 
and work the same way as the Primary Flotation Unit except for the following: 
The unit has a design flow rate of 229 gpm per Nijhuis.  The floated sludge, aka 
float, is removed via two eccentric screw pumps (1 duty/ 1 stand by) at 
approximately 13 gpm.  Pumps are cast iron housing with stainless steel impellers.  
These pumps are controlled via level controller and pump to Secondary Sludge 
Tank (T2101).  In order to raise the pH for the downstream biological treatment, a 
30% solution of NaOH will be injected into the clarified wastewater discharge pipe; 
the caustic chemical feed pump has a capacity up to 16 gph.  The caustic is 
controlled by pH sensor in the downstream Secondary DAF Pump Station (T0341); 
the pH will be raised at least up to 7, but exact setpoint to be determined during 
start-up.  Based upon average daily design flow, assuming a 90% removal efficiency 
for both TSS and O&G leaving the Primary Flotation Unit due to low pH and 
chemical addition, approximately 9,000 GPD of float sludge at 10% solids will be 
produced from this unit.   
 
Secondary Sludge Tank (T2101) 
This FRP tank is approximately 13,000 gallon and measures 12 ft diameter x 20 ft 
high. There is a gear reduced, slow speed mixer to keep contents mixed if deemed 
needed by operator.  This tank accepts float sludge from Secondary Flotation Unit 
(FU2601) and Biological Flotation Unit (FU2701).  Based upon average design flow 

Cause No. 44948
Attachment ER-7
Page 27 of 34



7 

and expected removals of TSS and BOD5 from the Primary and Secondary 
Flotation Units, the Activated Sludge Flotation Unit is expected to produce 10,000 
gallons per day at 10% solids that will be pumped to this tank.  The total volume of 
sludge that is expected to be pumped to this tank is 19,000 gallons per day. 
  
Secondary DAF Pump Station (T0341) 
This closed top, HDPE/FRP tank has a capacity of about 2,600 gallons.  Its overflow 
goes into building drainage system back to Pump Pit.  A pH sensor is installed into 
this tank and its controller controls the caustic added.  With level controls, the tank 
has two pumps (1 duty, 1 standby) that are design for 216 gpm each at required 
head, although it is expected that only flows of up to 167 gpm will actually be 
operated.  Pumps are cast iron construction with stainless steel wetted parts for 
corrosion resistance.  Wastewater is pumped to Aeration Tank (T3001). 
 

1.2 BIOLOGICAL TREATMENT 
 
Aeration Tank (T3001),  
This tank utilizes Moving Bed Biological Reactor activated sludge technology that 
combines suspended growth and fixed film growth in a single tank.  The fixed film 
growth is attached to a specific plastic media.  Approximately 4,000 cubic feet of 
media, which has 738,000 square feet of surface area to promote healthy bacterial 
growth, will be installed and are comprised of ½” circles with inside cross supports 
and external fins for maximum surface area.  This results in the fact that the 
biomass concentration will be much higher compared to more traditional biological 
treatment systems.  Because the biomass is grown on the media, there is no large 
amount of excess sludge, just some biomass that is released when the media 
collide with each other.  Since there is a layer of sludge growing on the carrier 
media, the system is not dependent on MLSS, sludge retention time, and 
food/microorganism ratio, but only on dissolved oxygen requirement.  A dissolved 
oxygen sensor in the Aeration Tank will control amount of air supplied to the tank 
This closed top tank is an epoxy coated, bolted steel tank with a volume of 91,000 
gallons (34.5 ft diameter x 15 ft high) or 11 hours of hydraulic retention time at 
average design flow (91,000 gpd).  This tank is equipped with a screen in order to 
retain bio media in tank.  Air is provided by 2 blowers (1 duty, 1 standby), each rated 
at 1,201 cfm at 21 ft TDH; the duty blower is equipped with VFD drive so that it can 
be controlled by dissolved oxygen sensor/controller.  Medium bubble aeration is 
provided through stainless steel diffusers located at tank.  With level controls, the 
tank has two pumps (1 duty, 1 standby) that are design for 216 gpm each at 
required head, although it is expected that only flows of up to 167 gpm will be 
produced.  Pumps are cast iron construction with stainless steel wetted parts for 
corrosion resistance.  Wastewater is pumped through Biological Flow Meter 
(FIC0901) Biological Flocculator (Model PFR090S, PF0901) to Activated Sludge 
Flotation Unit (FU2701). 
 
Biological Flocculator (Model PFR090S, PF0901) 
Wastewater enters the HDPE pipe flocculator.  The pipes are fashioned in a zig-zag 
pattern in order to provide gentle but thorough mixing of the wastewater to 
encourage the formation of small floc particles.   Near the end of the flocculator, a 
flocculant (polymer) dosing unit, rated at 106 gph, will inject a diluted polymer 
emulsion into wastewater stream so as to produce a large floc particle entering the 
Biological Flotation Unit that will easily be floated and removed from wastewater.   

Cause No. 44948
Attachment ER-7
Page 28 of 34



8 

A second chemical feed tap will be located at the beginning of this flocculator if it is 
determined that additional phosphorus will need to be removed in order to meet the 
future phosphorus limit.  The phosphorus precipitating chemical will be aluminum 
sulfate (alum), ferric chloride, or similar chemical solution. 
 
Activated Sludge Flotation Unit (Model IPF 135 E) 
Wastewater enters this stainless steel dissolved air flotation unit (16 ft x 11 ft x 11.5 
ft) and work the same way as the Primary Flotation Unit except for the following: 
The unit has a design flow rate of 216 gpm per Nijhuis.  A lamella plate pack is 
installed to increase the separation area of the unit and encourage even the 
smallest floc particles to be removed from the waste stream.  The floated sludge, 
aka float, is removed via two eccentric screw pumps (1 duty/ 1 stand by) at 
approximately 9 gpm.  Pumps are cast iron housing with stainless steel impellers.  
These pumps are controlled via level controller and pump to Secondary Sludge 
Tank (T2101).  Based upon average daily design flow, assuming a 99% removal 
efficiency for both TSS and BOD5 leaving the Secondary Flotation Unit, 
approximately 10,000 GPD of float sludge at 10% solids will be produced from this 
unit and pumped to the Secondary Sludge Tank (T2101).  An inline Effluent Flow 
Meter (FIC2701) and pH Monitor (QIC2701) will be installed into the discharge pipe 
of this unit and recorded.  Through two actuated valves, the wastewater can be 
discharge to sewer or recycled back to Pump Pit for retreatment.  

The permittee shall have the wastewater treatment facilities under the responsible charge of an 
operator certified by the Commissioner in a classification corresponding to the classification of the 
wastewater treatment plant as required by IC 13-18 and 327 IAC 5-22. In order to operate a 
wastewater treatment plant the operator shall have qualifications as established in 327 IAC 5-22-7.  
Based on information supplied by the permittee, the facility is required to have a Class D 
Operator. 

2.5 Changes in Operation 
 
This permit was originally issued to RCF Kitchens Indiana, LLC on August 4, 2011.  The permit 
ownership was transferred to Sugar Creek Packing Co. effective December 1, 2012.  A permit 
modification was issued in 2015 reflecting this change. 

3.0 PERMIT HISTORY 

3.1 Compliance history 
 
There are no current or pending enforcement actions regarding this IWP permit.   
 

4.0 PERMIT DRAFT DISCUSSION 

4.1 Selection of Parameters 
 
This permit regulates the substances and parameters in the permittee's raw wastewater that are 
subject to the Western Wayne Regional Sewer District Sewer Use Ordinance, in order to protect 
the POTW from upset, pass through, or interference.  These parameters include: TSS, BOD5, 
O&G, Ammonia, and pH. 
 

Cause No. 44948
Attachment ER-7
Page 29 of 34



Cause No. 44948
Attachment ER-7
Page 30 of 34



10 

[2]  The 24-Hour composite samples must be flow-proportional samples consisting of aliquots 
withdrawn throughout the daily discharge period.  The aliquots may be: (i) uniform aliquots 
withdrawn at uniform flow intervals; or (ii) flow-proportional aliquots withdrawn at uniform 
time intervals. 

 
[3] The flow must be measured and recorded using valid flow measurement devices, not 

estimated.  The flow monitoring device must be calibrated at least once annually. 
 
[4] Based on local ordinance [Western Wayne Regional Sewer District Ordinance No. 1-2007].  

Note: TSS and/or BOD5 in excess of 200 mg/l may be subject to local surcharge. 
 
 
5.2  Post Public Notice Addendum 
 
Pursuant to IC 13-15-5-1, IDEM published a general notice in the newspaper with the largest 
general circulation within the above county.  A 30-day comment period was available in order to 
solicit input from interested parties, including the general public.  Comments concerning the draft 
permit should be submitted in accordance with the procedure outlined in the enclosed public notice 
form. 
 
The draft permit for the Facility was made available for public comment from June 17, 2016 
through July 18, 2016 as part of Public Notice No. PN-2016-6E-RD. During this comment period, 
no comment letters were received. 
 
 

Cause No. 44948
Attachment ER-7
Page 31 of 34



STATE OF INDIANA 
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

 

PUBLIC NOTICE NO: 2016 – 8E – F 
 

DATE OF NOTICE:  AUGUST 12, 2016 
               

The Office of Water Quality issues the following NPDES FINAL PERMIT. 
 
PRETREATMENT – RENEWAL 
 
SUGAR CREEK PACKING CO, Permit No. INP000604, WAYNE COUNTY, 1200 Enterprise Rd, Cambridge City, 
IN. This industrial pretreatment facility discharges 0.015 million gallons daily of sanitary, process & non-process 
wastewater into the Western Wayne RSD.  Permit Manager: Nahir Kesterson, nkesterson@idem.in.gov , 
317/234-4222. 
 
 

APPEAL PROCEDURES FOR FINAL PERMITS 
 

The Final Permit documents are available for review & copies at IDEM, Indiana Government Center, North Bldg, 100 N Senate 
Ave, Indianapolis, IN, Rm 1203, Office of Water Quality/NPDES Permit Section,  from 9 – 4, M - F (copies 10¢ per page).  The 
Final Permit is available at the  local County Health Department .  See these sites for your rights & responsibilities: Public 
Participation:  http://www.in.gov/idem/5474.htm;  Citizen Guide: http://www.in.gov/idem/5903.htm.   Please tell others you 
think would be interested in this matter 
 
Appeal Procedure:  Any person affected by the issuance of the Final Permit may appeal by filing a Petition for Administrative 
Review with the Office of Environmental Adjudication within eighteen (18) days of the date of this Public Notice. Any appeal 
request must be filed in accordance with IC 4-21.5-3-7 and must include facts demonstrating that the party requesting appeal is 
the applicant; a person aggrieved or adversely affected or is otherwise entitled to review by law. 
Timely filing:  The Petition for Administrative Review must be received by the Office of Environmental Adjudication (OEA) 
within 18 days of the date of this Public Notice; either by U.S. Mail postmark or by private carrier with dated receipt.  This 
Petition for Administrative Review represents a request for an Adjudicatory Hearing, therefore must: 
 state the name and address of the person making the request;    
 identify the interest of the person making the request;  
 identify any persons represented by the person making the request;    